

DISTRICT WOMEN HOSPITAL

2009-10 List of medicine

S.N	Name of medicine	
1	Tab Antacid NFI chewable	
2	Tab Dicyclominc paracetamol	
3	Inj. Cefataxime sod IP	1 gm
4	Inj. . Gentamicin	80 mg
5	Cap Doxycyelin IP	100 mg
6	Tab Ciproflaxacin IP	500 mg
7	Tab domperidon IP	10 mg
8	Inj. vitapan (malti vitamen	3 ml
9	Oral Susp metronedajzal	60 ml
10	Tab Doxylamine succinate	10 mg
11	Gentamicin Eye/ear drop	5 ml
12	Oral Susp Azithromicin	15 ml
13	Clotrimazole Cream IP	15 gm
14	Povidon iodine ointment	15 gm
15	Inj. oxytocin -5	1 ml
16	Inj. Hyocina Butyl Bromide 'P	1 ml
17	Oral réhydratin Salt	
18	Tab vit.B Complex NFI	
19	Ophthalmic Soln. Flurbiprofen sod. 1	5 ml
20	Syrup. haematinic(hip)	100 ml
21	Tab mosapride citrate	5 mg
22	Inj. Etofyllin & theophyllin	2ml
23	Inj. pheniramine Maleate IP	2 ml
24	Clojet GM(anti fungal) Cream	5 gm
25	Inj. Ringer lactate	500 ml
26	Inj: 10%Dextrose	500 ml
27	Piraxecalm Gel	30 gm
28	Tab. Cefixime Dispersible	100 mg
29	Tab.Isoxsuprime SR	40 mg
30	Inj.Styptochrome .	2 ml

31	Inj.Adrenalin	1 ml
32	Tab. Albendazole	400 mg
33	Inj. Diclofenac Sod. .	3 ml
34	Inj.Promethazin HCL	2 ml
35	Tab. Rabeorazole	20 mg
36	Tab methylergometrin IP	0.125 mg
37	Tab. Clotrimazole Vaginal	
38	Tab. Calcium Gluconate	500 mg
39	Inj. Dexamethasone	2 ml
40	Inj. Diazepam .	2 ml
41	Inj.Human Anti-D (RhoGam)	300 mcg
42	Coagulant SoIn.	10 ml
43	Inj.Tidilan .	2 ml
44	Inj. Dextrose with Narmal Saline	500 ml
45	Inj. Placeltrex	2 ml
46	Drop. (Oral) Paracetamol	10 ml
47	Tab.Daflon	500 mg
48	Sterlized Water	5 ml
49	Inj.Sodiumbicarbonate	10 ml
50	Inj.5% Dextrose	500 ml
51	Syp.phpnobarbitone	60 ml
52	Cap. Amoxycillin	500 mg
53	Cap. Omprazole	20 mg
54	Cap.Hemysyneral Td (iron +Vite)	
55	Inj Iron Dextron	50 mg
56	Inj. methylergometrin IP	1 ml
57	Inj. Etamsylate	2 ml
58	Cap, Cephelaxin	500 mg
59	Tab. Ibuprofen	400 mg
60	Inj.. Botropase	1 ml
61	Inj.Amikacine	500 mg
62	Inj.Ampicillin	500 mg
63	Susp.Cotrimoxazole —	60 ml
64	Inj.Ceftriaxone	1 gm
65	Disodium Hydrogen citrate	100 ml

66	Inj .Atropin sulphate	1 ml
67	Tab .Ascarbicacid	500 mg
68	Tab. Serratio peptidase	5 mg
69	Inj. Aminophyllin	10 ml
70	Inj. Etophyllin&Theophyllin	2 ml
71	Tab. Alprazolam	0.25mg
72	Cap.Ampicillin IP	500 mg
73	Inj Benzathinpenicillin	La12
74	Tab.Ranitidine	150 mg
75	Tab.Bromohexine HCL	8mg
76	Cap. Amoxicloxacillin	500 mg
77	Tab. Cotrimoxazole IP	(ss)
78	Tab .clominphen citrate	50 mg
79	Inj.Epsolin	2 ml
80	Tab.Cetirizine HCL	10 mg
81	Inj . Cefataxime sod IP	250 mg
82	Inj.Dopamin HCL	5 mg
83	Tab. Diclofenac Sod.	50 mg
84	Inj. Tramadol	2ml
85	Tab. Etamsylate	250 mg
86	Laxative Enema	30 ml
87	Tab.Ethinylloestradiol	0.05mg
88	Inj.Electrolyte p	500 ml
89	Tab.Flucanazole	150 mg
90	Inj .Pentazocin Lacatate	1 ml
91	Tab.Leyocetrizine	5 mg
92	Inj. Mephentine	10 ml
93	Tab. Metronidazole	400 mg
94	Tab. Metronidazole	200mg
95	Tab. Norfixacin	400mg
96	Inj.Nikethamide	2 ml
97	Tab.Nemesulide	100 mg
98	Tab. Iron&FolicAcid	Large
99	Inj .Amoxyciflin	500 mg
100	Cap. Tramadaoal HCL	50mg

101	Tab.Tinidazole	500 mg
102	Tab.Tinidazole	300 mg
103	Iuj.Ranitidine HCL	2 ml
104	Inj.Amoxyclavulanate pott.	1.2 gm
105	Inj. Cefotaxim with Solvactum	750 mg
106	Tab.Prednisilon IP	5 ml
107	Analgesic Crem	15 gm
108	Oxymetazolin HCL Nasal	5% w/v Dorp
109	Syrup Ambrodil – S	100 ml
110	Drop NeopepLin	15 ml
111	Drop Gastica	15 ml
112	Inj. Hydrocartisone	100 mg
113	Tab. Mesopraost	200 mg
114	Syrup Amoxycillin	30 ml
115	Inj.Ceftriaxone	250 mg
116	Tab. Frusemide	40 mg
117	Inj. calciumgluconate	10 ml
118	Inj. Propafol 1%	50 mg
119	Syrup. Oflox+Ornidazole	30 ml
120	Tab. Roxithromycin	150 mg
121	Inj Plasma Volume Expendor	500 ml
12 2	Clotrimazole IP CREM	15GM
123	N.Sprin powder	10 gm
124	AntiSposmodic Drop	10 ml
125	Tab.Ofloxacine	200 mg
126	Tab.Allylestrenol	5 mg
127	Tab.Ibuprofen&Parcetamol	
128	Gention violet	Usp 25gm
129	Tab.Norethisterone IP	5 mg
130	Inj.Oflaxacin	100 ml
131	Syrup. Paracetamal	60 ml
132	Tab.Azithromicin	500 mg
133	Tab.Ondenset	4 mg